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UN38.3 MM E
Test summary of UN38.3

HAL it 5% i 2H 3 B Description of cell or battery:
15 Model No.: INR21700-48G

L F I

Lithium Battery

Lithium ion battery

3.6V, 4800mAh, 17.28Wh
JEAR Description:  [&|#:#% Cylindrical

Jii & Mass: Approx. 67.6g

A7 Name:

27 Type:
%5 8 Rating:

TR 206 = Z FR X Bk 2215 B Name and contact

information of the test laboratory:

FE . HE VB ZH B PR A R Bk R 15 2 Name and contact

information of cell, battery, or product manufacturer:
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Name: UmaBEAM lllumination Co.,Ltd.

Hihik TRINTH 5 22 DXOHT A RIRAL R B — 4 1 53

Address: A TMk[X) J5 305
No.305 Workshop,Aike Industrial Park,No.1,Lane
1,dabao Road Dalang Community,Xin’an Street,
Bao’an District,Shenzhen City ,Guangdong
province,P.R.China

L
0755-26063373

Tel No.:

HIS A .
joyiefu@urnabeam.com

Email:

R 41
www.urnabeam.com

Website:
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Name: Waltek Testing Group Co., Ltd.
Hohk [ TR RS T R A S KR R
Address: & 775
No. 77, Houjie Section, Guantai
Road, Houjie Town, Dongguan
City, Guangdong, China
i
+86-769-2267 6998
Tel No.:
HIS A _
info@waltek.com.cn
Email:
[Ep I8
) www.waltek.com.cn
Website:

ME— RS i IR 55 A unique test report
identification number: WTX20S11087360B001

MARHR 75 25 & H 1 Issue date of the test report:
2021-01-22

ZEFER P CURAFREF MY BT ki S
f&1] Reference to the revised edition of the

Manual of Test and Criteria used and to

amendments thereto: Revision 6/Amend.1
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R 45 3% List of tests conducted and results:

= AR Altitude Simulation Pass
#R Thermal Test Pass
¥&=5h Vibration Pass
it Shock Pass
A1 45 4% External short circuit Pass
D fE i/ Impact [ #5/%/Crush Pass
it 78 # Overcharge N/A

S| i H Forced discharge Pass

GRYITRARRAS 56 5 A7 B 22 )
Waltek Testing Group Co., Ltd.

N
/|
—
=



user
新建图章


		2021-01-26T16:46:41+0800
	我是该文档所有者




